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SCOPE

An electromagnetic emissions test has been perfbrore the Long Range Systems
Model TX-175X, pursuant to the following rules:

FCC Part 90.217

Conducted and radiated emissions data has beettenl] reduced and analyzed within
this report in accordance with measurement guidslset forth in the following reference
standards and as outlined in the following stanstard

TIA-603-C
FCC Licensed Radio Measurement Guidance KDB 971168

Final system data was gathered in a mode that detedmaximize emissions by varying
orientation of EUT, orientation of power and 1/Obtag, antenna search height and
antenna polarization.

Every practical effort was made to perform an iniphrtest using appropriate test
equipment of known calibration. All pertinent factohave been applied to reach the
determination of compliance.

File: PR027753 Page 4
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OBJECTIVE

The primary objective of the manufacturer is corupdie with the regulations outlined in
the previous section.

Prior to marketing in the USA, the device requiresification.

Certification is a procedure where the manufactisa@bmits test data and technical
information to a certification body and receivescertificate or grant of equipment
authorization upon successful completion of thetifcteation body’'s review of the
submitted documents. Once the equipment autharizdias been obtained, the label
indicating compliance must be attached to all i@d&htunits, which are subsequently
manufactured.

Maintenance of compliance is the responsibilityhaf manufacturer. Any modification of
the product which may result in increased emissishsuld be checked to ensure
compliance has been maintained (i.e., printed ititmard layout changes, different line
filter, different power supply, harnessing or I/@te changes, etc.).

STATEMENT OF COMPLIANCE
The tested sample of Long Range Systems Model To%l1c¢omplied with the
requirements of the following regulations:
FCC Part 90.217(b)

Maintenance of compliance is the responsibilitytte manufacturer. Any modifications
to the product should be assessed to determinegbtantial impact on the compliance
status of the device with respect to the standdetisiled in this test report.

The test results recorded herein are based ongée diype test of Long Range Systems
Model TX-175X and therefore apply only to the tessample.

The sample was selected and prepared by Mike Widliaf Long Range Systems. It was
received on March 27, 2014 and was tested on M&reBil, 2014.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requérem listed in the scope of this
report.
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TEST RESULTS SUMMARY
FCC Rule I Test Procedure Measured Value/ Limit /
Description : Result
Part Comments Requirement
N/A Modulation
2.1047 Modulation System uses FSK shall be -
modulation o
specified
TIA-603-C
Occupied FCC KDB 971168 .
2.1049 Bandwidth DO1 v02r01 Section 10.2kHz 12.5kHz Complies
4.2
TIA-603-C
2.1046 FCC KDB 971168 | 18.56dBm (72mW) .
90.217 Output Power D01 v02r01 Section Conducted 120mw Complies
5.1.1
Antenna Port TIA-603-C
2.1051 Spurious FCC KDB 971168 All emissions < - <-30dBc Comblies
90.217(b) | Emissions D01 v02r01 Section 30dBc P
9kHz — 5GHz 6.0
TIA-603-C <-30dBc
2.1055 Frequency FCC KDB 971168 | Emissions remained outside 50kHz Complies
90.217(b) | Stability D01 v02r01 Section within 50kHz band band P
9.0
N/A Refer to RF exposure
1.1310 RF Exposure exhibit and user Refer to OET Complies

Requirements

65, FCC Part 1

manual statements

Note: Client provided a test sample equipped with arssible test point at its antenna output. All testse performed on that

sample.

MEASUREMENT UNCERTAINTIES

The measurement of uncertainty is not included tWitghdata in this test report.
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EQUIPMENT UNDER TEST (EUT) DETAILS

GENERAL

Frequency Range:
Modulation:
Transmits:

Receive Functionality:
Intended Use:
Channel Bandwidth:

99% Occupied Bandwidth:

Output Power:
Antenna:
Dimensions:
Enclosure Material:
Power Option 1:

Power Option 2:
Ports:

MODE OF OPERATION: Device was transmitting continuously with modulation on its single channel at its maximum

output power.

467.75MHz — 467.75MHz (single channel)

FSK

Paging data only (no voice)

None

Paging for service when installed on an umbrella pole or similar structure
12.5kHz

10.2kHz (Measured)

18.56dBm = 71.8mW Peak (Measured at the antenna port)
Internal helical wire soldered on PCB with 0dBi gain

2.5W x 7.0L x 1.5H (in inches)

Plastic

External AC/DC Adapter

Manufacturer: Condor

Model: 3A-401WP12

Input: 100-240VAC, 50/60Hz, 1.0A

Output: 12VDC, 3.0A

Cable of the power supply has a molded ferrite on its DC side.

2AA Batteries
1x DC power input

SUPPORT EQUIPMENT: None

DEVIATIONS FROM TEST PROCEDURES: None

MODIFICATIONS TO THE PRODUCT: None
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TEST SITE
GENERAL INFORMATION

Antennaport measurements were taken at NTS Plano fatiligted at 1701 E Plano Pkwy #150 Plano,
TX 75074.

RF PORT MEASUREMENT PROCEDURES

Conducted measurements are performed with the ERF’Biput/output connected to the
input of a spectrum analyzer, power meter or mddwlaanalyzer. When required an
attenuator, filter and/or dc block is placed bemvdee EUT and the spectrum analyzer to
avoid overloading the front end of the measuremdenice. Measurements are corrected
for the insertion loss of the attenuators and cabiserted between the RF port of the
EUT and the measurement equipment.

Spectrum
Analyzer (or
Power Meter /
analyzer)

EUT

Attenuator
(optional)

Test Configuration for Antenna Port Measurements

OUTPUT POWER

Output power is measured using a power meter aravarage sensor head, a spectrum
analyzer or a power meter and peak power sensar éeaequired by the relevant rule

part(s). Where necessary measurements are gagedoe power is only measured over
periods that the device is transmitting.

Power measurements made directly on the rf powergoe, when appropriate, converted
to an EIRP by adding the gain of the highest gaterana that can be used with the device
under test, as specified by the manufacturer.

BANDWIDTH MEASUREMENTS

The 6dB, 20dB and/or 26dB signal bandwidth is mesun using the bandwidths
recommended by ANSI C63.4. When required, the B8#@width is measured using the
methods detailed in RSS GEN. The measurement bdtitigi set to be at least 1% of the
instrument’s frequency span.

CONDUCTED SPURIOUS EMISSIONS

Initial scans are made using a peak detector (RBBXYand using scan rates to ensure
that the EUT transmits before the sweep moves b@taoh resolution bandwidth (for
transmit mode measurements). Where the limitseapeessed as an average power the
spectrum analyzer is tunes to that frequency witlaraow span (wide enough to capture
the emission and its sidebands) and the resolainohvideo bandwidths are adjusted as
required by the reference measurement standards. tr&smitter measurements the

File: PR027753 Page 8
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appropriate detector (average, peak, normal ,samplesi-peak) is used when making
measurements for licensed devices. For receiveduwxied spurious measurements the
detector is set to peak.

TRANSMITTER MASK MEASUREMENTS

The transmitter mask measurements are made usialytien bandwidths as specified in

the pertinent rule part(s). Where narrower banthgidare used the measurement is
corrected to account for the reduced bandwidth ibhyee using the adjacent channel
power function of the spectrum analyzer to sum ffwver across the required

measurement bandwidth. The frequency span of tteyzer is set to ensure the

fundamental signal and all significant sidebandsdasplayed.

The top of the mask may be set by the total ouypputer of the signal, the power of the
unmodulated signal or the peak value of the sign#ie reference bandwidth being used
for the mask measurement.

FREQUENCY STABILITY

The EUT is placed inside a temperature chamber alitsupport and test equipment
located outside of the chamber. The temperatuvaried across the specified frequency
range in 10 degree increments with frequency measemts made at each temperature
step. The EUT is allowed enough time to stab#izeach temperature variation.

The spectrum analyzer is configured to give a 5-6dligit display for the marker-
frequency function. The spectrum analyzer's bailfrequency counter is used to
measure the maximum deviation of the fundamengdjuency at each temperature.
Where possible the device is set to transmit anaghuhated signal. Where this is not
possible the frequency drift is determined by firgda stable point on the signal (e.g. the
null at the centre of an OFDM signal) or by caltnig a centre frequency based on the
upper and lower XdB points (where X is typicallyBsdr 10dB) on the signal’s skirts.

INSTRUMENTATION

For all conducted measurements a spectrum anaigzatilized because it provides
visibility of the entire spectrum along with theeprsion and versatility required to
support engineering analysis.

Measurement bandwidths for the test instruments sate in accordance with the
requirements of the standards referenced in traardent.

Software control is used to correct the measuresrenttransducer factors (e.g. antenna)
and the insertion loss of cables, attenuators @iner series elements to obtain the final
measurement value. This provides faster, moreratzueadings by performing the

conversions described under Sample Calculationsirwihe Test Procedures section of
this report. Results are exported in a graphicarndbular format, as appropriate.

FILTERS/ATTENUATORS

External filters and precision attenuators areroftennected between the EUT antenna
port or receiving antenna and the test receiveis &minates saturation effects and non-
linear operation due to high amplitude transierns.
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SAMPLE CALCULATIONS
SAMPLE CALCULATIONS - CONDUCTED SPURIOUS EMISSIONS
Measurements are compared directly to the conduetatsions specification limit

(decibel form). The calculation is as follows:
Re-S =M

where:

Rr Measured value in dBm
Specification Limit in dBm

S =
M = Margin to Specification in +/- dB

File: PR027753 Page 10
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Appendix A Test Data
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RF Power Output (CFR 47 §90.217, CFR 47 §2.1046)

Date: Mar 27, 2014

Spectrum External Corrected Corrected Limit (mW) Verdict
Analyzer Attenuator (dBm) (mW)
(dBm) and Cable
Loss (dB)
-11.84 30.4 18.56 71.8 120.0 Pass

Note: 60s max hold, auto-sweep, 8000 data poimtsaspan

-10.0- Analyzer Settings
Agilent Technologies, E44464,
-15.0- CF: 467,750 MHz
SPAN: 150 kHz
20,0 - RE: 30.0 kHz
WEB: 91,0 kHz
Detector: POS
25,0 fittn: 10 DB

RL Offset: 0,0 DE
Sweep Time: 1.1ms
Ref Lvl: 0.0 DBM

-30.0-

Amplitude

-35.0-
Cornments

45.0-

11
467,675 467,528

<>
“LNTS
ot =0 |

| 1 | 1 1 |
467,700 467,720 467.740 467,760 467,750 467,500
Frequency (MHz)

Cursort 467.7516  -11.84 6l B

0,0000 000 i

WE ENGINEER SUCCESS
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99% Occupied Bandwidth (CFR 47 §2.1049)

Date: Mar 27, 2014

99% Occupied Limit (kHz) Verdict
Bandwidth (kHz)
10.2 12.5 Pass

Note: 60s max hold, auto-sweep, 8000 data poimtsaspan

-15.0- Analyzer Settings
-20.0- agilent Technologies, E4446a
_ CF: 467,750 MHz
-25.0 SPAM: 30.0 kHz
-30,0- RE: 300 Hz
YB: 910 Hz
o -33.0- Deteckar: POS
5 -40.0- Attn: 10 DB
B e 0- RL Offset: 0.0 DB
g Sweep Time: 0,35
-50,0- Ref Lvl; 0.0 DBM
-55.0-
-60.0- Comrnents
-B5.0- 9%, power By 10,2 kHz
-70.0-

| | 1 1 1 |
467,735 467,740 457,745 457,750 467,755 467,760 467,768
Freguency (MHz)

Cusor 1 467.7434 1782 BIoHBY | pottaprea. 102k
Cursorz 477536 4382 -8 |peits arnplitude  26.00

NTS

WE ENCGINEER SUCCESS
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Emission Mask (CFR 47 §90.217(b))

Date: Mar 27, 2014
Auto-sweep, 8000 data points across span

Ig,ﬂ.‘; d gnlzl?{b} Madulated Signal P
VA e A Mask, e
nalyzer Settings Reference Power 135 dBm |
CF: 467,750 MHz Channel Frequency 467,750 MHz C Signal
SPAN: 60.0 kHz 20.0- -
RE: 300 Hz
VEB: 910 Hz 1=.0
Detector: POS 10.0-F ! I
Atkm: 10 DE \I Nlli'
RL Offset: 0.0 DB 5.0
Sweep Time: 0,65 1
Ref Lvl: 0.0 DEM 0.0 m
Ma Hold 50 = | A
= -5.0
notes| T 100 I Ly
Incudes offset of e | II [ !
30.4 dB For ‘G -15.0 E |
attenuation between & . I‘I n
tF port and analyzer, -20.0 r | H n 1
=l y
sn.0-be U
- LILULRY
-35.0- B
Aqgilent Technaologies, ) Hﬂr "‘ UL

Ed4464, -40.0 - I I 1 I I I
467,720 467,730 467,740 467,750 467,760 467,770 467,780

s Frequency (MHz)
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Spurious Emissions at the Antenna Terminal (CFR 47 §90.217(b), CFR 47 §2.1051)

Date: Mar 27, 2014
Frequency Range: 9kHz-5GHz
Instrumentation settings in accordance with CFR9(7.210(0)

Frequency Range RBW VBW Number of Divided into | Detector Sweep Max hold
data points Time over
9kHz-150kHz 1kHz 3kHz 8000 2 segments Peak Auto svBfeps
150kHz-1GHz 100kHz | 300kHz| 8000 2 segments Peak Auto | 50 sweeps
1GHz-5GHz 1MHz 3MHz 8000 2 segments Peak Auto Seps
Frequency (MHZ2) Reading (dBm) Limit (dBm) Margin (dB) Verdict
453.13 MHz -33.82 -11.54 -22.28 Pass
454.3 MHz -39.11 -11.54 -27.57 Pass
463.01 MHz -29.31 -11.54 -17.77 Pass
467.79 MHz 18.46 Reference N/A N/A
468.86 MHz -16.97 -11.54 -5.43 Pass
469.92 MHz -22.89 -11.54 -11.35 Pass
471.19 MHz -29.95 -11.54 -18.41 Pass
472.47 MHz -33.71 -11.54 -22.17 Pass
474.49 MHz -38.15 -11.54 -26.61 Pass
475.76 MHz -39.26 -11.54 -27.72 Pass
3.1107 GHz -39.65 -11.54 -28.11 Pass
3.1344 GHz -39.59 -11.54 -28.05 Pass
3.1355 GHz -39.64 -11.54 -28.1 Pass
3.1423 GHz -39.42 -11.54 -27.88 Pass
3.1463 GHz -39.41 -11.54 -27.87 Pass
3.1617 GHz -39.68 -11.54 -28.14 Pass
3.1816 GHz -39.75 -11.54 -28.21 Pass
3.1972 GHz -39.79 -11.54 -28.25 Pass
3.2567 GHz -39.86 -11.54 -28.32 Pass
4.7618 GHz -39.63 -11.54 -28.09 Pass
I Technical Syst Plano TX

0 217 #rtenna Fort Conducted $puricus Emissionso

Conducted Spuricus Emissions SkHz-SGHZ kHz - §GHZ

fnterna Port Conducted Spurious Emissions

Limit Lavel [dBm)

0.0

2.0k 10.0M 100.0M

Frequensy [Hz]

1.0M

100.0K

Operstor: Yunus Faziloglu THIS PAGE CONTAINS ITAR RESTRICTED DATaO

03:26:03 PM, Thursday, March 27, 2014 EUT:
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Frequency Stability (CFR 47 §90.217(b), CFR 47 §2.1055)

Date: Mar 28, 2014 & Mar 31, 2014

90.217(b) requires the emission to stay withindeBned mask over extreme temperatures and voltages
Emission mask measurements were repeated undilltheing voltages and temperatures and plots
presented below.

Temperature (C) AC Voltage (V) Verdict
-30 120 Pass
-20 120 Pass
-10 120 Pass
0 120 Pass
10 120 Pass
20 102 (85% of 120) Pass
20 120 Pass
20 138 (115% of 120) Pass
30 120 Pass
40 120 Pass
50 120 Pass
-30C, 120VAC
'lﬁlil H
e 20,217k Modulated Signal |-
2 NTS (k) ?
Reference Power zao.0  dBm Mask. e
CF: 467,750 MHz Channel Frequency 467,750 MHz CW Signal
SPAR: 60,0 kHz 25.0-
RE: 300 Hz
20.0
VB: 910 Hz
Detector: POS 15.0
Atkm: 10 DE
RL Offset: 0.0 DB 10.0
Sweep Time: 0.65 5.0
Ref Lvl: 0.0 DEM )
Mz Hold 50 = 0.0
un]
Motes| = 50
Includes offset of E -10.0
30,4 d& for =1
atkenuation betbween .;Ec -15.0
tf port and analyzer. 200
|
-25.0 ]
=0
Loy
. . -35.0 ' Bt
Agilent Technologies, ' 1 |H.| H rl I' | r
Ed4464, -40.0-

I I 1 I I I
4a7.720 467,730 467,740 467,750 4a7.760 467,770 467,780

PASS Frequency (MHz)
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-20C, 120VAC

7 a0.217(b) Modulated Signal [~
." W RMBIMEEE BUSDEEE M k- A
Analvzer Settings Reference Power 12.5 dBm as |
CF: 467.750 MHz Channel Frequency  467.750 MHz W Signal
SPaAM: 60,0 kHz 20.0- !
RE: 300 Hz
VE: 910 He 15.0 |
Detector: POS 10.0 Ih
Attn: 10 DB r]
RL Offset: 0.0 DB 5.0
Sweep Time: 0.65 i
Ref Lvl: 0.0 DEM 0.0 i
Max Hold 50 = |1 “ l l h
g 5.0 ]|
otes| 2 s i
Includes offset of 2 I ﬂ |
30,4 dB For & -15.0 |
attenuation between 5 | “ L]
¢fF port and analyzer, -20.0 [ J ! |I'|| |
-25.0 Al |I| “ Nhﬂi‘ﬂwnlﬁi\
nn i,
-30.0- .
analyzer e o TR
&qgilent Technalogies, ) Il ' ] H u f
44464, -40.0-, I I 1 I I I
467,720 467,730 467,740 467,750 467,760 467,770 467,780
___-JPASS Frequency (MHz)
-10C, 120VAC
‘ a0, 217k Modulated Signal [
." WE RMBAHMEEE BT OEEE M k h
Analyzer Settings Reference Power 12,6 dBm as |
CF: 467,750 MHz Channel Frequency  467.750 MHz CW Signal
SPAN: 60,0 kHz 20.0-
RE: 300 Hz
VEB: 910 Hz 15.0 Il |||
Detector: POS 10.0 l, “
Akkn: 10 DE [I II|
RL OFfset: 0,0 DB a0
Sweep Time: 065 0.0 |
Reef Lwl: 0.0 DEM ' [ |1
Max Haold S0 E -5.0 || |J| i| lll
| 3 I |
Includes offset of E -i5.0 i i
0.4 dB For = vl Yt
attenuation between g -20.0 | 1 l l]
tf port and analyzer. 5.0 il ['M]'ﬁ I
ot ” t
oot
-35.0 ) |
Analyzer “I"I“I”I '-FI
-40.0

Agilent Technologies,
Ed4464, -45.0-

a7
PASS d

I I I 1 I I I
20 467,730 467,740 467,750 4a7.760 467,770 467,780

Frequency (MHz)

File: PR0O27753
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0C, 120VAC
7 a0.217(b) Modulated Signal [~
.' =T ._..,.__.._.._._ ) dBm Mask. A
Analvzer Settings Reference Power 19.3 |
CF: 467,750 MHz Channel Frequency 467,750 MHz W Signal
SPAN: 60,0 kHz 20.0- | i
RE: 300 Hz 15.0
YE: 910 Hz ' I|I I
Detector: POS 10.0- |||
atkm: 10 DE H |'“]
RL Cffset: 0.0 DB 5.0
Sweep Time: 0,65 0.0 | L0
Ref Lvl: 0,0 DEM ' ' ] '| i
Max Hold 50 ‘= -5.0
£ ILAR N
Maotes| -4 i IL]”|[|
Includes offset of E -15.0 f Ly
30,4 dB For =1 it L]H““
attenuation between & -20.0 *f”
tf port and analyzer. _ | |1 .II 1,
25.0 w
30,0 .Lﬁhl'.flrl.rhn I I!'I|
| I '
-35.0-
analyzer ” |' | ||
Agilent Techrologies, -40.0
44454, -43.0-, | | 1 | | |
467,720 467,730 467,740 467,750 467,76l 467,770 467,780
L Frequency (MHz)
10C, 120VAC
i o0, 217k Modulated Signal [
.' == ._.,.,.__.,_.._._ ) dBm Mask h
Analvzer Settings Reference Power 15,9 |
CF: 467,750 MHz Channel Frequency 467750 MHz W Signal
SPAMN: 60,0 kHz 0.0~ ]
RE: 300 Hz
VE: 910 Hz 1=.0
Detector: POS 10.0 |1 r|
Attr: 10 DE iy
RL Offset: 0.0 DB 5.0
Sweep Time: 0.65 i
Ref Lvl: 0.0 DEM 0.0
Mz Hold 50 =
= -5.0
Motes| T 100
Includes offsst of e ] | h | ! }
30,4 dB For ‘B -15.0 AT I
atkenuation betbween .;Ec i ln I|
tf port and analyzer. -20.0 |. y HU
_ il “ H |1. 1
- i hhy
30,0 -H Ly Illl
Anslyzer LRI
Agilent Technologies, s N ULERRITE T i Y‘I '
Ed4464, -40.0 - I I 1 I I I
467,720 467,730 467,740 467,750 467,760 467770 467,780
PASS Frequency (MHz)
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20C, 102VAC
7 a0.217(b) Modulated Signal [~
Reference Power 18.7 dBm Mask, o
CF: 467,750 MHz Channel Frequency 467,750 MHz W Signal
SPaAM: 60,0 kHz 20.0-
RE: 300 Hz
VB: 910 Hz 15.0
Detector: POS 10.0 .I. [
Attn: 10 DB i \I“
RL Offset: 0.0 DB g.0-= —
Sweep Time: 0.65 o
Ref Lvl: 0.0 DEM 0.0 '|
Max Hold 50 = \ |'|
v -o.0

Motes| T 100 | l \ f
Inchudes offset of R h l l h i
30.4 dB For & -15.0 f
atkenuation between .CEE " l'.'“ h
tf part and analyzer. -20.0 i ]-”

) ol \II | h by

25.0 Ty

'3':'.':' {1 | r| 'I ’ A h \ ] ] "J
analyzer l I\ l I\ L I
agilent Technologies, -35.0 L |
E44464, -40.0-

I I 1 I I I
467,720 457,730 467,740 467,730 467,760 457,770 467,780

L Frequency (MHz)

20C, 120VAC
"' a0.217(b) Modulabed Signal |-

Analyzer Settings Reference Power 187 dBm |
CF: 467,750 MHz Channel Frequency  467.750 MHz CW Signal
SPAN: 60,0 kHz 20.0- i
RE: 300 Hz
VE: 910 He 150
Detectar: POS 10.0- ! I <
Atkm: 10 DE IIIH |i||J
RL Offset: 0.0 DB 5.0
Sweep Time: 0.65 e
Ref Lvl: 0.0 DEM 0.0
Max Hold 50 = ] f

= -5.0
Motes| o [ /

& -10.0 Emmam
Includes offset of 2 ] { I ll r h
30.4 dB For ‘8 -15.0 |'| Hj m 1
attenuation between § o ln I
tf port and analyzer, -20.0 n Lll l

25 i I MH y
| Lol "Xy
300 SRR |!

pnslzer S
Agilent Technologies, 0 “F N T
E44464, -40.0-

I I 1 I I I
4a7.720 467,730 467,740 467,750 4a7.760 467,770 467,780

PASS Frequency (MHz)
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20C, 138VAC
7 a0.217(b) Modulated Signal [~
.' e —— ...__. p— ) dBm Mask A
Analyzer Settings Reference Power 18.6 |
F: 467.750 MHz Channel Frequency 467750 MHz W Signal
SPAM: 60,0 kHz 20.0- i
RE: 300 Hz
VE: 910 Hz 15.0
Detector: POS 10.0 ]I I
Attn: 10 DB [EER
RL Offset; 0.0 DE S.0-E= o
Sweep Time: 0.65
Ref Lvl: 0.0 DEM 0.0
Max Hold 50 = \ ]
£ =0 f |
Motes| T 0.0 | l l ”I'l
Includes offset of 2 r L]P |,|l \ " =
30,4 dB Far & -15.0 |
atkenuation between .CEE ; “J qln f
tf part and analyzer. -20.0 ﬂ lfu H
_ i i F”l Iy
=i
-30.0 Ml | ﬂ ﬂ rl rl |’
analyzer UU‘IJ ]
agilent Technologies, -35.0 LRSS | HH
E44404, -40.0-, I I 1 I I I
467,720 467,730 467,740 467,750 467,76l 467,770 467,780
RASS Frequency (MHz)
30C, 120VAC
‘ o0, 217k Modulated Signal [
.' e —— ...__. p— i dBm Mask A
Analyzer Settings Reference Power 15.4 |
CF: 467.750 MHz Channel Frequancy 467,750 MHz ¥ Signal
SPAR: B0.0 kHz 20.0-
RE: 300 Hz
VE: 910 Hz 1.0
Detector: POS 10.0 -5 | i
Aktn: 10 DE I Nh
RL Offset: 0.0 DB c.0
Sweep Time: 0.65 J
Ref Lvl: 0.0 DEM 0.0 1
Max Hold 50 =
i -5.0
Motes| T 100 ] f
Includes affset of e r | ‘l |. —
30,4 d& for B -15.0
attenuation between § f [ i J [ n f
tf port and analyzer. -20.0 J ¥ J lﬂ Il
o il 1] ! U”Wlll
0.0 bl 'I }J | A
Analyzer AT
Agilent Technologies, s R - i
E44484, -40.0 -, I I 1 I I I
467,720 467,730 467,740 467,750 467,760 467770 467,780
PASS Frequency (MHz)
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40C, 120VAC
:..,1:.':*1_; HTS Q0. 217k} Modulated Signal [
-J..' o ._..,.__.._.._._ , dBm Mask. A
Analvzer Settings Reference Power 15.0 |
CF: 467,750 MHz Channel Frequency 467,750 MHz W Signal
SPAN: 60,0 kHz 20.0-
RE: 300 Hz
VB! 910 He 15.0
Dietector: POS = 1 f
Attn: 10 DB I ﬂ‘
RL Offset; 0.0 DE 5.0
Sweep Time: 0.65
Reef Lyl: 0.0 DBM 0.0 i
Max Hold 50 = 1 i
[i= -o.0
Maotes| - { i
L -10.0
Includes offset of 2 J { r i
30,4 dE for F -15.0 { )
attenuation between .CEE L J [ n I
¢fF port and analyzer, -20.0 " f J g LI| H ] ||
-25.0 H | l
o W
analyzer HUUUU'I qHUHu
agilent Technologies, -35.0 ; i
44464, -40.0-, I I 1 I I 1
467,720 467,730 467.740  467.750  467.760  467.770  467.740
__.JPASS Frequency (MHz)
50C, 120VAC
i o0,217(b) Modulated Signal ™.
.' == ._...,.__.._.._._ ) dBm Mask A
Analvzer Settings Reference Power 17.5 |
CF: 467,750 MHz Channel Frequency 467750 MHz W Signal
SPAMN: 60,0 kHz 0.0~
RE: 300 Hz
VB: 910 Hz 15.0
Detector: POS 10,0~ f ]
Attn: 10 DB J'I rﬂ.
RL Offset: 0.0 DB 5.0 i '
Sweep Time: 0.65 .0 '
Ref Lvl: 0.0 DEM ' r
Max Hold 50 = -5.0 i
un]
Motes| =-10.0 I !
Includes offset of E -15.0 | |
30.4 dB for g '| i
atkenuation betbween .;Ec -20.0 ||I II II ll | |||| J||"
tf port and analyzer. 5.0 h | I u f
R I
ST T L Ll
-35.0- L
Analyzer
Agilent Technologies, -40.0
E44464, -435.0- I I 1 I I I
467,720 467,730 467,740 467,750 467,760 467770 467,780
PASS Frequency (MHz)
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APPENDIX B - TEST EQUIPMENT

NTS|D# Description Duration Calibration Due
E1529P Spectrum Analyzer Agilent E4446A 12 months 2/14/2015
ENV1195P | Chamber Thermotron N/A No Calibration

ENV1384P | Data Acg/Switch Unit Agilent 34970A 12 ntos 2/24/2015
E1086P Power Supply Elgar SW1750AE N/A No Calibration
E1390P RMS Voltmeter Fluke 87V 12 months 1/31/2015

File: PR027753 Page 22



NTS Slicon Valley -- EMC Department Test Report
Report Date: Report Date

End of Report

This page is intentionally blank and
marks the last page of this test report.

File: PR027753 Page 23



